PETERSEN INDUSTRIES, INC.

Dia.
No.

[RS3 HEAD AND PEDEST

Part Name

PARTS PRICE LIST

CITY OF HOUSTON, TX

Order By

This PartNo.

Price

ROTARY ACTUATOR (DIAGRAMNO. 0202070010)
1 Head and Spindle Assembly 107105 $2,885.59
2 Head Stop 107173 $19.75
3  Spline, Spindle 'HC99005 $181.69
4 * Nylatron Bushing-Thrust Bearing BU510002 $94.13
5  Thrust Spacer 106210 $19.13
6  Nylatron Bushing-Upper Spindle 'BU509002 $289.35
7 Grease Fitting; 1/8" Straight HF2002S $0.50
8 Pedestal Stop 106216 $9.64
9  Nylatron Bushing, Lower Spindle 'BUS07005 $173.42
10 Pedestal Weldment 106109 ~ $4,025.72
11 Bolt, Tie Down for Truck Frame BL116288U88 $50.04
12 Washer, 1" Flat ‘WAF16U5 $0.96
13 Tie Down Block for Truck Frame 125203 $19.98
14 Nut, 1" Nylon Lock NUN16U $1.86
15 * Bolt, Torque Link BL120044U8 $53.21
16 * Torque Arm Link 114402 $32.63
17 * Flat Washer, Torque Link, 1 1/8" ‘WAF18S8 $1.75
18 * Torque Link Bearing BEO4N12SF20 $77.95
19 * Rotary Actuator Mt. Plate, Torque Arm Assy 114204 $610.76
20  Torque Arm Wear Pad 'BU317002 $36.77
21  Spacer, Torque Arm 114453 $8.34
22 * Flat Washer, Torque Link, 7/8" WAF14S8 $0.51
23 * Centerlock Nut, 7/8" NUC14U $5.57
24 Lock Collar Nut, Stoverlock 1/2" NUS08U $0.50
25  Bolt, Lock Collar BL308048U513 $0.81
26  Lock Collar (one side) 117103 $52.90
27  Bolt, Rotary Actuator SCA1032C $2.13
28  Lockwasher, Rotary Actuator ‘WAS108 $0.30
29  SAl Rotary Actuator ‘HC01003 $5,669.79
* NOTE: ltem numbers with an asterisk (*) may have part numbers and
prices different that what is shown on this pricelist. Please consult with the
Petersen Parts Department to help correctly 1dentify these parts for your
loader. You may contact our Parts Department at 800/930-5623, ext. 229.
07/13/09 PRICES QUOTED WITH STANDARD SHIPPING INCLUDED RS3HP.WK4



PETERSEN INDUSTRIES, INC. PARTS PRICE LIST CITY OF HOUSTON, TX

Dia. ‘ Order By
No »Part Name_

- Th|s Part No

1 Head and Spindle Assembly 107105 $2,885.59
2  Head and Pedestal Stop 107173 $19.75
3  Spline, Spindle 'HC99005 $181.69
4 * Nylatron Bushing-Thrust Bearing 'BU510002 $94.13
5  Thrust Spacer 106210 $19.13
6  Nylatron Bushing-Upper Spindle BUS509002 $289.35
7  Pedestal Assembly 106104 $3,416.28
8  Nylatron Bushing, Lower Spindle 'BU507005 $173.42
9  Lock Collar, (one side) 117103 $52.90
10 Bolt, Lock Collar BL308048U513 $0.81
11 * Bolt, Torque Link BL120056U8 $63.51
12 * Flat Washer, Torque Link ‘WAF14S8 $0.51
13 * Torque Arm Link 114401 $42.63
14 * Locknut, 7/8" NUC14U $5.57
15 * Support Plate, Torque Arm Assy. 114302 $177.07
16 * Rotary Actuator Mt. Plate, Torque Arm Assy. 114202 $521.33
17 Wear Pad BU317002 $36.77
18 * SAl Rotary Actuator HC01003 $5,669.79
19 * Bolt, Rotary Actuator SCA1032C | $2.13
20  Grease Fitting, 1/8" Straight ‘HF2002S $0.50
21 Nut, 1" Nylon Lock 'NUN16U $1.86
22 Washer, 1" Flat, Gr. 8 'WAF16S8 $0.87
23  Tie Down Block for Single Frame Truck 125202 $12.75
Tie Down Block for Double Frame Truck 125203 $19.98
24  Bolt, Tie Down for Single Frame Truck BL116224U88 $34.28
Bolt, Tie Down for Double Frame Truck BL116240U88 $32.68
25 * Bearing, Torque Link BE04N12SF20 $77.95
26 * Spacer, Torque Link 114454 $10.18
27  Lock Collar Nut, Stoverlock 1/2" NUSO08U $0.50
28  Lockwasher, Rotary Actuator Bolt 'WAS108 $0.30

NOTE: Item numbers with an asterisk (*) meﬂy have part numbers and
prices different than what is shown on this price list. Please consult with
the Petersen Parts Department to help correctly identify these parts for
'your loader. You may reach our Parts Department at 800/930-5623,

ext. 229.

07/13/09 PRICES QUOTED WITH STANDARD SHIPPING INCLUDED  HPSAI-1.WK4



PETERSEN INDUSTRIES, INC.

PARTS PRICE LIST

CITY OF HOUSTON, TX

Dia Order By
~ Part Name This Part No. Price

1 * Main Boom Weldment ‘108152 $1,870.96
e Nut, 3/8 - 16 NUAO6U $0.09
3 Lockwasher, 3/8 ‘WAS065 $0.06
4 End Cap 108225 $14.24
3] Bolt, 5/16 - 18 x 2" BL305032U518 $0.22
6 Flat Washer, 5/16 WAF05U5 $0.06
7 3-Hole Pipe Clamp CLP3C $16.24
8 Lock Washer, 5/16 ‘WASO055 $0.03
9 Nut, 5/16-18 NUAO5U $0.07
10 1-Hole Stacking Hose/Pipe Clamp Assembly ~ CL5G210 $24.34
11 1-Hole Hose/Pipe Clamp Assembly CLH1AP $9.12
12 Bushing, Main Boom Pivot BU503004 $56.55
13 Boom Tube, 12-45 ‘TU03002 $27.52
14 Boom Tube, 62-45 TU02002 $40.88
15 Boom Tube, 140-45 ‘TU03006 $71.73
16 Pin, Lift Cylinder Rod End PI130274F $63.05
17 * Pin, Tip Cyl Base End, 2" x 17 1/8" PI130274F $63.05
* Pin, Tip Cyl Base End, 1 1/2" x 17" PI22272F $28.77

18 Pin, Lift Cylinder Base End 'PI30302F $132.39
19 * Bolt, Main/Tip Pivot, 2" x 20" BL132320U845 $161.12
* Bolt, Main/Tip Pivot, 2" x 20 5/8" BL132330U845 $163.42
20 Nut, Main Boom & Tip Boom Pivot NUB32HU $50.81
21 * Cotter Pin, 7/16 x 4" FA020764 $3.72
* Bolt, 7/16" x 4" USS GR8 BL307064U814 $1.46
* Nut, 7/16" USS Stover Lock Nut NUSO07U $0.50

22 * Cotter Pin, 1/2 x 4" 'FA020864 $3.20
" Bolt, 7/16" x 4" USS GR8 BL307064U814 $1.46

* Nut, 7/16" USS Stover Lock Nut NUSo7U $0.50

23 " Cotter Pin, 5/16 x 3" for 1 1/2" Pin FA020548 $0.56
* Bolt, 5/16" x 4" USS GR5 for 1 1/2" Pin 'BL305064U518 $0.49

" Nut, 5/16" USS Stover Lock Nut for 1 1/2" Pin  NUS05U $0.20

* Bolt, 7/16" x 4" USS GRS for 2" Pin BL307064U814 $1.46

* Nut, 7/16" USS Stover Lock Nut for 2" Pin ‘NUS07U $0.50

24 * Thrust Washer, 7/8" Thick BU507004 $107.30
* Thrust Washer, 5/8" Thick BU507008 $62.64

25 Grease Fitting, 1/8" 90 Degree ‘HF20029 $0.90
26 * Cylinder, 5" Tip Boom (Requires 2" Pin) 121102 - $1,577.60
* Cylinder, 5" Tip Boom (Requires 1 1/2" Pin) CY02008 $1,577.60

27 Cylinder, 5" Main Boom Lift 121101 - $1,577.60
28 Bronze Bushing, Lift Cylinder 121166 $28.01
29 " Bronze Bushing, Tip Cyl Rod End, 2" 121167 $34.45
* Bronze Bushing, Tip Cyl Rod End, 1 1/2" 121168 $23.37

30 * Bronze Bushing, Tip Cyl Base End, 2" 121166 $28.01

07/14/09 PRICES QUOTED WITH STANDARD SHIPPING INCLUDED 3100_5.WK4 ~



PETERSEN INDUSTRIES, INC. PARTS PRICE LIST CITY OF HOUSTON, TX

Dia. | Order By
No. Part Name This Part No. ~ Price
* Bronze Bushing, Tip Cyl Base End, 1 1/2" BU402014 $17.23
31 Head & Spindle Assy for HA36 Actuator 107104 - $2,885.59
Head & Spindle Assy for SS40 or SAI Actuator 107105 $2,885.59
32 * Cartridge Valve, Tip Boom Cylinder fVA0780TO1 - $190.50
* Cartridge Valve, Tip Boom Cylinder 'VA0780T02 - $248.24
33 Cartridge Valve, Main Boom Cylinder VA0780T02 $248.24
" Main Boom Assembly Less Pins & Cylinders 108103  $2,671.18

" NOTE: Item numbers with an asterisk (*) may qave part numbers and prices
different than what is shown on this pricelist. Please consult with the Petersen
Parts Department to help correctly identify these parts for your loader. You
may contact our Parts Department at 800/930-5623, ext. 229.

07/14/09 PRICES QUOTED WITH STANDARD SHIPPING INCLUDED 3100_5.WK4



PETERSEN INDUSTRIES, INC. PARTS PRICE LIST CITY OF HOUSTON, TX

Dia. Order By
No. 7 Part Name » This Part No. Price

TL3TIP BO .

(DIAGRAM #32¢ 109103 $5,125.30
1 " TL3 Tip Boom Outer Weldment 109152 $1,445.91
2 " TL3Tip Boom Inner Extension Weldment 109153 $582.99
3 Tip Extension Cylinder 121105 $1,140.18
4 ‘Hose Recoil Box Assy. - Right Side 123122 $761.84
5 Hose Recoil Box Assy. - Left Side 123121 - $761.84
6 Pin, Tip Extension Cylinder/Recoil Box PI16112F $29.05

Slide Mount \
7 Cotter Pin, Recoil Box Slide Mount Pin 'FA020332 $0.34
8 Washer, Recoil Box Slide Mount Pin WAB1624 $0.48
9 * Wear Pad, Tip Ext Weldment (Square) 109210 $22.64
9A " Wear Pad, Tip Ext Weldment (Round) 'BU202001 $17.69
10 ‘Wear Pad, Tip Extension Outer Side 'BU303003 $20.30

11 Wear Pad, Tip Extension Outer Top 'BU303002 $15.66
12 Tip Extension Wear Plate Retainer Weldment 109154 $42.83
13 Trunnion, Tip Extension Cylinder 109205 $50.30
14 Bolt, Trunnion BL306016U516 | $0.17
18 'Lockwasher, Trunnion 'WAS065 $0.06
16 Cotter Pin, Tip Extension Roller/Tip Cylinder FA020548 $0.56

‘ Rod End ‘

17 Pin, Tip Extension Roller 7 PI118105F $38.28
18 ‘Bushing, Tip Extension Roller 'BU402007 $11.08
19 Spool, Tip Extension Roller Support 115131 | $13.22
20 Grease Fitting, 1/8" Straight ‘HF2002S $0.50
21 Bushing, Tip Boom Connecting Spool BU502008 ‘ $30.16
22 " Pin, Tip Cyl/R Connecting, 2" x 6 3/4" PI30108F $43.37

* Pin, Tip Cyl/R Connecting, 1 1/2" x 6 3/4" PI122108F $14.27
23 Bolt, Tip Boom Gimbal BL120124U87 $36.51
24 ‘Spacer, Tip Boom Gimbal ‘WAB2030 $1.26
25 Nut, Tip Boom Gimbal 102454 - $22.91
26 Bolt, 5/16-18 x 2 1/2 USS G5 BL305040U518 $0.27
27 Nut, 5/16 USS Stover NUSO05U $0.20

NOTE: Item numbers with an asterisk (*) may he_ive part numbers and prices
different than what is shown on this price list. Please consult with the

Petersen Parts Department to help correctly identify these parts for your
loader. You may reach our Parts Department at %300/930-5623, ext. 229.

07/14/09 PRICES QUOTED WITH STANDARD SHIPPING INCLUDED 3202-1.WK4



PETERSEN INDUSTRIES, INC. PARTS PRICE LIST CITY OF HOUSTON, TX

Dia. | Order By
No. . Partl | This Part No. Price

HOSE RECOIL ASSEMBLY - - 123121  $761.84

DRAWING NO. 21 04 04 013 3
1 Cover Assembly 123127 -~ $78.49
2  Tube, Curved ‘TU04004 - $65.66
3 Hose, 36" HS10576FS $72.24
4 Housing Assembly, Left Side 123125 - $148.93
5 Washer, Lock 5/16 Split ‘WAS055 ‘ $0.03
6 Bolt, Hex 5/16-18 x 3/4 USS G5 BL305012U518 | $0.12
7 Slide Assembly, Left Side 123123 $192.62



PETERSEN INDUSTRIES, INC. PARTS PRICE LIST CITY OF HOUSTON, TX

Dia. Order By
N. . PatName This Part No. - Price
HOSERECOILASSEMBLY 2 ;{71123122 $761.84
DRAWING NO. 210101012 -
1 Cover Assembly 123127 $78.49
2 Tube, Curved TU04004 ~ $65.66
3  Hose, 36" 'HS10576FS $72.24
4  Housing Assembly 123126 $148.93
S  Washer, Lock 5/16 Split WAS055 | $0.03
6  Bolt, Hex 5/16-18 x 3/4 USS G5 BL305012U518 $0.12
7  Slide Assembly 123124  $192.62



PETERSEN INDUSTRIES, INC. PARTS PRICE LIST CITY OF HOUSTON, TX

Dia. | Order By

No. Part Name This Part No. - Price
TRASH BUCKET ASSEMB 102101 - $7,017.99
Drawing No. 11 11 01 001

Rotator Assembly 102124 $3,294.46

1

2  A-Frame Assembly (one side) 102130  $497.16
3 Saddle Assembly 102129 - $597.86
4  Jaw Assembly (one side) 102132 - $1,186.32
5 Bolt, Hex 3/8-16 x 3 GR8 'BL108048U816 $0.50
6  Shaft, A-Frame Pivot 102173 - $79.20
7 Collar, A-Frame Pivot 116106 $6.30
8

‘Nut,, Hex 3/8-16 UNC Stoverlock NUS06U | $0.30

N7/4 AINnNO NDINATO MNIIATIMN WITIL AT AAMP AP AL/ 1~ s s s e - -



PETERSEN INDUSTRIES, INC. PARTS PRICE LIST CITY OF HOUSTON, TX

Dia. Order By
No. Part Name ) This Part No. Price
TRASH BUCKET A-FRAME ASSEMBLY 102130 $497.16
Drawing No. 22 1101001 .
1 Bolt, Hex 1-14 x 5 1/4 SAE w/Hole 'BL116084S8H1400 ‘ $15.80
2 Bolt, Hex 1/4-20 x 2 USS G5 'BL304032U520 $0.17
3 Nut, 1/4 USS Stoverlock ‘NUS04U $0.14
4 Nut, 1-14 SAE GRS Slotted NUB16S5 $5.45
5 A-Frame Weldment 102172 ~ $466.13
6  Grease Fitting, 1/8" Straight HF2002S $0.50
7

Bushing, Pivot BU402012 ~ $12.88



PETERSEN INDUSTRIES, INC.

Dia.

No. Part Name
TRASH BUCKET ROTATOR“AS’” MB
Drawing No. 221101010

1 Cylinder Assembly

2  Manifold Assembly

3 Nut, Support Shaft

4  Lockwasher, Support Shaft

5 Bolt, 1/2-13 x 1 1/2 UNC Hex

6 Washer, 1/2 USS Split Lock

7  Rotator Weldment

8  Nut, 5/16-18 USS Stoverlock Hex

9  Elbow, 90 Degree 06M-JIC 10M-OR
10  Restrictor Fitting, 06M-JIC 06F-JIC .046
11 Nut, 1 1/4 UNC GRS Slotted
12  Bolt, 5/16-18 x 2 1/4 UNC GRS Hex
13 Gimbal Weldment
14 Bolt, Gimbal Rotator
15 Nut, 1/2-13 Stoverlock Hex
16 Bucket Motor, RE (14 Spline)
17  Bucket Brake Washer
18  Bolt, 1/2-13 x 2 UNC GR8 Hex

102124

PARTS PRICE LIST

Order By

102400
102127
BEO3NAN15
BEO3NW15
BL308024U513
WAS085
102159
'NUS05U
HF10610JM9
'HF906063046FM
'NUB20U
BL305036U518
102119

102158
NUS08U
'HC03004
'WAF642004
'BL108032U813

This Part No.

CITY OF HOUSTON, TX

Price

- $3,512.99

$1,241.00
$558.12
$24.92
$3.31
$0.46
$0.10
$278.42
$0.20
$8.35
$40.60
$5.13
$0.27
$97.70
$32.54
$0.50
$560.96
$50.95
$0.75



PETERSEN INDUSTRIES, INC. PARTS PRICE LIST CITY OF HOUSTON, TX

Dia. | ‘ Order By

No. Part Name This Part No. ~ Price
TRASH BUCKET MANIFQLD ASSEM Y = 102127 $580.99
Drawing No. 211109002

1 Grease Fitting Cover 102151 ‘ $5.93
2  Grease Fitting, 1/8" Straight 'HF2002S $0.50
3  Manifold Housing 102443 $362.91
4 Hyd. Fitting, 90 06M-JIC 06M-JIC Long ~ HF806069ML $7.42
5  Hyd. Fitting, 90 06M-JIC 06M-JIC 'HF806069M $4.11
6  Seal Kit, TR-035S09 'HPKTRO035S09 , $22.30
7  Bearing Race #493 'BEO3N493 $33.32
8  Roller Bearing #495-A 'BEO3N495A ~ $80.71
9  Felt Washer 7 'WAL866902 $9.88
10 Thrust Washer 'WAF885002 $19.05



PETERSEN INDUSTRIES, INC. PARTS PRICE LIST CITY OF HOUSTON, TX

Dia. Order By
No,_' B Part Name - This Part No. Price
ET SA 1Bl . 102129 $597.86

1 Collar, Pivot 116107 $9.70
2  Pin, Pivot P130204FC $88.07
3  Saddle Weldment 102178 - $439.18
4  Cotter Pin, 5/16 x 4 FA020564 | $0.55
5 Nut, 5/16-18 USS Hex Stoverlock NUSO05U | $0.20
6 Nut, 1 1/4 Slotted UNC GR5 ‘NUB20U | $5.13
7  Bolt, 5/16-18 x 2 1/4 Hex UNC GR5 BL305036U518 | $0.27
8

Bolt, 1 1/4-7 x 7 3/4 Hex GR8 BL120124U87 j $36.51



PETERSEN INDUSTRIES, INC. PARTS PRICE LIST CITY OF HOUSTON, TX

Dia. | Order By
No. Part Name This Part No. Price
TRASH BUCKET JAW ASSY (ONE SIDE) 102132 $1,186.32
Drawing No. 22 1101002 jj |
1 Bolt, 1/2-13 x 1 1/2 #3 G5 Flathead Plow BL6080243513 | $0.87
2 Blade 102171 - $123.12
3 Nut, 1/2-13 Stoverlock Hex NUS08U $0.50
4 Not Assigned N/A $0.00
5 Bushing, 2 1/2 x 2 x 2 Nylatron 'BU502008 $30.16
6

Grease Fitting, 1/8" Straight 'HF2002S | $0.50



PETERSEN INDUSTRIES, INC.

Dia.
No.

MODEL3A OUTRIGGE]

Part Name

(DRAWING #02 06 04 001

—
QWO NO” O WwN —

—t |k |k |
A~ wnnp =

15
16
17
18
19

07/14/09

Outer Horizontal Leg Weldment
Inner Horizontal Leg Weldment
Outer Vertical Leg Weldment
Inner Vertical Leg Weldment
Foot Weldment

Pin, Vertical Cylinder - Base End
Cover Plate, Vertical Leg

Bolt, Cover Plate

Washer, Cover Plate Bolt

Roll Pin, 5/16" x 2"

Cotter Pin, 3/16" x 2"
Cotter Pin, 5/16" x 3"
Pin, Vertical Cylinder - Rod End

Cylinder, Vertical Leg Extension for TL3
Note: Model RS3 & RL Loaders use
a different cylinder

Cylinder, Horizontal Leg Extension

‘Washer
‘Wear Plate

Wear Plate
Hydraulic Fitting, 1/8 90 Degree

Vertical Leg Assembly (One Side Only)

PRICES QUOTED WITH STANDARD SHIPPING INCLUDED

PARTS PRICE LIST

Order By
This Part No.

Not Sold Separately

113114
113104
113105
113106

P118106F1

113107

BL305016U518

WAS055

FA040532
FA020332
FA020548
PI18122F

'CY05003

CY05006
CY05001
WAB1624
113602
113603
HF20029

113103

CITY OF HOUSTON, TX

Price

$228.46
$519.68
$254.42
$138.75
$20.82
$14.13
$0.15
$0.03
$0.59
$0.34
$0.56
$22.33
$945.40

- $1,116.50

$409.21
$0.48
$42.22
$70.76
$0.90 |

$1,786.49

6001-1.WK4 -



PETERSEN INDUSTRIES, INC. PARTS PRICE LIST CITY OF HOUSTON, TX

Dia. | Order By |
This Part No. ~ Price

Seal Kit - $540 Hydraulic Actuator HPK430308S| ~ $513.30
Seal Kit - SAI N/A

Pump, Tandem 'HC02005 $1,218.00
3-Way Valve, 1/2" Port 'VA0312160R . $213.15
4-Way Valve, 1/2" Port VA0412160R - $182.00
‘Seal Kit, 5" Lift Cylinder HPKTH10329B $101.89
Seal Kit, 5" Tip Cylinder 7 HPKTH10329B $101.89
Seal Kit, 3" Vertical Outrigger Cylinder, Round HPK12044X $56.00
‘Seal Kit, 3" Vertical Outrigger Cylinder, Square ‘HPKTH16195 $52.15
Seal Kit, 2" Horizontal Outrigger Cylinder HPKTH10154 $31.18
Seal Kit, 4" Bucket Cylinder HPKTH10140 | $42.64
Suction Filter, SAE ‘OT01003 - $290.29
Suction Filter OT01002 - $316.39
Suction Filter Element OT02003 | $39.41
‘Return Filter OTO03004 | $93.67
‘Return Filter Element 7 OT03005 1 $39.58
Seal Kit, 2" Tip Extension Cylinder HPKTH12570 ‘ $31.18

07/14/09 PRICES QUOTED WITH STANDARD SHIPPING INCLUDED  MISCRS.WK4 -



